MASTERCRAFT-

SEASONAL STORAGE RACK WITH
ROLLING PLATFORM CART

Model No. 068-1822-8

IMPORTANT: INSTRUCTION

Please read this manual carefully before installation
and use. Save for future reference. MANUAL







MASTERCRAFT-

TABLE OF CONTENTS

Safety Guidelines 4
Product Dimensions

Component List

Assembly Instructions 10
Warranty 24

N
-
s
L
—
P
o
o
L
()
L
-
=
-

NOTE:
If any parts are missing or damaged, or if you have any questions, please call our
toll-free helpline at 1-800-689-9928

°® SAVE THESE INSTRUCTIONS
&(f' This manual contains important safety and operating instructions. Read

all instructions and follow them with use of this product.




model no. 068-1822-8 | contact us 1-800-689-9928

SAFETY GUIDELINES

1. To reduce the risk of serious injury, read the following safety instructions before
assembling and using the product.

2. This product is intended for domestic, indoor use only.

3. Assemble the unit on a hard and level surface. Never assemble on a carpet. Failure to
do so can result in poor product performance or create a possible safety hazard.

4.  Arrange for the necessary help when assembling and moving the product. It is
suggested that two people should assemble this rack.

5. When using a mallet, use a cloth or wood block to protect the surface finish of the
product. The mallet is NOT included in the package.

6. Rivets must sit at the bottom of the keyhole slots. This is accomplished by hitting the flat
section of the beam with a mallet.

7.  Place small stable items on the top shelves. Heavier and bulkier items should be stored
on the lower shelves.

Never allow children to climb or hang on shelves.

SAFETY GUIDELINES

9. Do not stand on any part of the unit or use it as a ladder.

DANGER!

This unit should be securely mounted to a wall. Drywall anchors and wall mount brackets
are included in the package (refer to page 9 for details). Serious or fatal crashing injuries
can occur from furniture tipping over. To prevent this, the shelving must be secured to a
wall especially in earthquake-prone environments, where surfaces are uneven, and where
children and/or pets are present.

CAUTION!

Different wall materials require different types of fasteners. Use fasteners suitable for your

specific type of wall. If you are uncertain about what type of fasteners to use, please contact
your local hardware store.

WARNING!
Do not exceed the following evenly-distributed weight limits for this product:
Total Maximum Load: 880 Ib (399 kg)

Shelf Max Load: 330 Ib (150 kg) each

Rolling Platform Load: 220 Ib (100 kg)




35 3/8” 80"
90 cm) (210 cm)

S

(166 cm)

/

w
=
=
wn
=
68" I.éd
(173 cm) =
(am ]
-
(b
=
(am]
= 8
y’ o

74" 80"

(188 cm) %’
— 65 3/8"

(166 cm)

68" |

)
RAMP
RIGHT ENTRANCE
NOTE: Ensure that you have sufficient wall and floor space to use RAMP. ||
this product. Consider in advance which side you would like the S
ramp to be installed (left or right side). Refer to page 20 to see the LEFT ENTRANCE
options.




COMPONENT LIST

model no. 068-1822-8 | contact us 1-800-689-9928

TOOLS REQUIRED (NOT INCLUDED):

®
cross-head rubber mallet 13mm wrench drill with 1/4” drill bit
screwdriver
SHELF COMPONENTS

PART  PART NAME: PIECES:
NO:

(1) Keyhole Upright Qty: 4
2) Long Beam Qty: 5
(3) Short Beam Qty: 5
(4) Mesh Shelving Qty: 4
(5) Back Guard Bar Qty: 1
6) Bottom Frame Qty: 2

Beam
(7) Mesh Shelving Qty: 6

Support




MASTERCRAFT 7

PLATFORM COMPONENTS

NOTE:
It is recommended that two people should assemble this product.

PART NAME:

Ramp

Left Handle
Upright

Right Handle
Upright

Handle
Connector

Bottom Platform
‘A’ Panel

Bottom Platform
‘B’ Panel

PIECES:

Qty: 1

Qty: 1

Qty:1

Qty:1

Qty: 1

Qty: 1

COMPONENT LIST



8 model no. 068-1822-8 | contact us 1-800-689-9928

HARDWARE
PART  PART NAME: PIECES:
NO:
Castor with Qty: 2
Brake

Castor without Qty: 2
Brake

Middle Castor Qty: 1
Assembly

COMPONENT LIST

Adjustable Foot Qty: 4

Guide Plate Qty: 2
&, --------- (19) Mesh Shelving Qty: 5
Connector

% ......... (20) Ramp Locking Qty: 2
Pin



MASTERCRAFT 9

COMPONENT LIST

HARDWARE (CONTINUED)
PART PART NAME: PIECES:
NO:
@)m»»»» --------------- (21) M6 Hex Bolt Qty: 17
@mwmmm» ................................ (22) M8 Hex Bolt Qty: 1
(70mm)
[ e —— 23) M6 Hex Bolt aty: 7
(flanged)
@ ................ (24) M8 Nut Qty: 11
M6 Hex Qty: 5
Screw Post
M8 Hex Bolt Qty: 5
(65mm)
M8 Hex Bolt Qty: 5
(45mm)

Wall Mounting Qty: 2
Bracket

Wall Mounting Qty:3
Anchor Screw

Drywall Anchor Qty: 3

M5 Hex Key Qty:1

M4 Hex Key Qty: 2

Wheel Chock Qty: 2




model no. 068-1822-8 | contact us 1-800-689-9928

Attach an adjustable foot (17) to the bottom hole of a keyhole upright (1), and turn
clockwise to tighten. Repeat the process for the remaining keyhole uprights.

" ]9
= |

<C

o

|

L

o

T

0 |
e ®
N |
= ®

= |
= N
(T |
2 i
< L@

L

@_-———>

Assemble two keyhole uprights (1) with one short beam (3). With the flat face of the
short beam facing up, place the rivets into the middle keyholes of the uprights. The
keyhole chosen will determine the location of the lower shelf. Use a mallet to lightly tap
and seat the rivets into the keyholes. Repeat by connecting another short beam to the
upper keyholes of the uprights.




T (]

Fasten a bottom frame beam (6) to the keyhole upright (1) using the M6 bolts (23) in the
bottommost keyholes of the upright.

ASSEMBLE THE SHELF FRAME

@ =1




model no. 068-1822-8 | contact us 1-800-689-9928

—
N

@ Hold the short side frames upright and align a long beam (2) to the rear middle
keyholes of the upright (1). The position of the long beam should match those of the
short beams on the uprights from step 1.2. Use a mallet to lightly tap and seat the rivets
into the keyholes.

Repeat the above step to assemble three more long beams (2) to the front middle and
upper corners of the short side frames as shown. Once complete, the structure should
be capable of standing unsupported.

ASSEMBLE THE SHELF FRAME

;E

Fasten the back guard bar (5) to the two uprights using the flanged M6 hex bolts (23)
and the included M5 hex key (31). Make sure the rubber bumpers are facing the inside
of the structure.




T {3

Assemble the last remaining long beam (2) in the lower rear position, using a mallet to lightly
tap and seat the rivets into the keyholes.

ASSEMBLE THE SHELF FRAME

The platform ramp can be deployed either on the left or right side of the rack, depending on
user preference and potential space restrictions. If a left ramp entrance is desired, fasten
the remaining short beam (3) on the right hand side of the frame. If a right ramp entrance is
desired, fasten the remaining short beam (3) on the left hand side of the frame.

©)

LEFT ENTRANCE




model no. 068-1822-8 | contact us 1-800-689-9928

Attach the mesh shelving supports (7) into the slots found on the long beams (2). Use
three mesh shelving supports for each level.

ASSEMBLE THE MESH SHELVING

Once the mesh shelving supports (7) are in position, place the mesh shelving (4) on top,
ensuring the long rods of the mesh shelving are facing down.




MASTERCRAFT 1

Once the mesh shelving (4) has been placed, use the mesh shelving connectors (19) to link
the mesh shelving together. Use two connectors per pair of mesh shelving halves.

Assemble the guide plates (18) to the keyholes on the bottom of the uprights. Use a mallet to
lightly tap and seat the rivets into the keyholes.

1

ASSEMBLE THE MESH SHELVING



b

=
o
o
L
S
(a1
S
=
-l
—l
(=]
oc
L
=
—
Ll
—
aa]
=
L
(72]
n
<

model no. 068-1822-8 | contact us 1-800-689-9928

@ Place the ramp (8) in the middle of the channel on both bottom platforms (12 and13).

NOTE: Find a clean space and turn the bottom platforms upside
down for easier assembly. Place the cardboard packaging
underneath to prevent scratching of the platform.

Align the square tubes at the two ends of the platform and use a mallet to lightly tap and
fit the two platform halves together.




With the two halves of the platform fitted together, place the middle castor assembly (16)
onto the middle of the platform. Align the holes as shown and use the M8*70mm bolt (22)
and a M8 nut (24) to fasten the middle castor to the platform.

ASSEMBLE THE ROLLING PLATFORM

Continue fastening the two halves of the platform using the M8*65mm bolts (26) and M8
nuts (24) in the remaining holes. Use the included M5 hex key (31) and a 13mm wrench (not
included) to tighten the nuts.




ASSEMBLE REMAINING CASTORS

model no. 068-1822-8 | contact us 1-800-689-9928

NOTE: There are three types of castors — two castors have brakes
(14) and two castors do not have brakes (15). The positioning of the
castors will depend on the ramp entrance side chosen.

@ (Left side ramp entrance) Use M6 bolts (21) and the M5 hex key (31) to fasten the castors
(14-15) to the platform. Castors with brake (14) should be at the front of the platform.

—

LEFT ENTRANCE

@ (Right side ramp entrance) Use M6 bolts (21) and the M5 hex key (31) to fasten the
castors (14-15) to the platform. Castors with brake (14) should be at the front of the
platform. @

—

RIGHT ENTRANCE



S asrencart QT

Use four M6 hex screw posts (25) along with the two included M4 hex keys (32), to
assemble the left and right handle uprights (9, 10) to the handle connector (11).

@\A

(T
—
a
=
<
T
[T
T
|—
L
—
o)
=
L
n
N
<T

Attach the handle assembly to the platform by aligning the bottom bracket of the handle
uprights to the platform, as shown. Use the M8*45mm hex bolts (27) and M8 nuts (24), as
well as a 13mm wrench (not included) to fasten the handle assembly to the platform.

NOTE: The handle assembly should be fastened to the side of the
platform with the braking castors, as shown in steps 5.1a or 5.1b.




model no. 068-1822-8 | contact us 1-800-689-9928

At this stage, both your shelf frame and rolling platform should be fully assembled and
resemble one of the configurations below:

Soooow

FINISHED ASSEMBLY

=

ﬁ 777777777 T T TV T TR VXN NNNN §
fo] Jo T fo| Jo)

RIGHT SIDE RAMP ENTRANCE

=

=

SSooow

g 7 7 7 T T T FF T A L L L L N\




_ masTERcRART )

With the main structure of the seasonal storage rack close to the wall, slide the wall
mounting bracket (28) onto an upright closest to the wall.

Position the seasonal storage rack such that the flat side of the wall mounting bracket
(28) is flush against the wall. Mark the hole location, drill a ¥4” (6.35 mm) pilot hole and
use the included drywall anchors/screws (29, 30) to fasten the seasonal storage rack to
the wall.

Repeat on the other upright.

S
=
[
=
=)
S
=
—
=
=

NOTE: Drywall anchors and screws are included. Different wall
substrates require different types of fasteners. Use fasteners
suitable for your specific wall substrate. If you are uncertain about
which type of fasteners to use, contact your local hardware store.

WARNING!

Serious or fatal crashing injuries can occur from furniture tipping over. This unit
should be securely wall mounted to a wall.




model no. 068-1822-8 | contact us 1-800-689-9928

The ramp of the rolling platform can be deployed in either the “docked” or “undocked”
position. In both positions, ensure the two front castors are locked before deploying the
ramp and rolling items onto or off the platform.

USING THE ROLLING PLATFORM




_ wmasteRcearT RS

When not in use or when moving the rolling platform, ensure the ramp is in the vertical
position and locked using the two ramp locking pins (20), as shown below. When the ramp is
deployed, the two locking keys can be stored in the keyholes of the uprights.

Two wheel chocks (33) are included to ensure that wheeled objects do not roll when the
rolling platform is mobile. Use the chocks as shown to prevent unwanted rolling.

WARNING!

Failure to use wheel chocks to secure wheeled objects during moving of rolling
platform may result in serious injuries or damage. It is highly recommended to use the
wheel chocks provided to secure your items in place.

USING THE ROLLING PLATFORM



—
=
=
=
o=
S
L
=
=
<T
o=
=
=

model no. 068-1822-8 | contac 800-689-9928

Serious or fatal crashing injuries can occur from furniture tipping over. To prevent this, the rack
must be secured to a wall, especially in earthquake prone environments, where surfaces are
uneven, and where children and/or pets are present.

This Mastercraft product carries a one (1) year warranty against defects in workmanship and
materials. This product is not guaranteed against wear or breakage due to misuse and /or abuse.

Subject to the conditions and limitations described below, this product, if returned to us with proof
of purchase within the stated warranty period and if covered under this warranty, will be repaired
or replaced (with the same model, or one of equal value or specification), at our option. We will
bear the cost of any repair or replacement and any costs of labour relating thereto.

Additional Limitations

This warranty applies only to the original purchaser and may not be transferred. Neither the
retailer not the manufacturer shall be liable for any other expense, loss or damage, including,
without limitation, any indirect, incidental, consequential or exemplary damages arising in
connection with the sale, use or inability to use this product.

Notice to Consumer

This warranty gives you specific legal rights, and you may have other rights, which may vary from
province to province. The provisions contained in this warranty are not intended to limit, modify,
take away from, disclaim or exclude any statutory warranties set forth in any applicable provincial
or federal legislation.

Imported by Mastercraft Canada Toronto, Canada M4S 2B8
Made in China



